MOV-OF 1 1P

LE41140-40W
(DJ140CCATINRIE . =71 H’F)

L TEEA A ERAT
T 2 K ER e £ 4 | B B .

it i AR |5 | T | RIRE

Boxt W

ik M LE41140-40W
% £(1F | £1 R




Spare parts list for LE41140-40W

Pos no Code English Description dosage
1 MC41005 Wheel assembly 1
2 MC41004 Nylon washer 2
3 MC41219 Screw for wheel shaft 1
4 MC41210 wheel carrier 1
5 GB75787M10X65 Screw M10x65 1
6 MC41506 Spring 1
7 GB6183M10 Nut-M10 2
8 MC41505 R pin 1
9 GB96-13x20x1.5 Flat Washer-M10 1
10 MC41101 Belt wheel 1
11 2610 Belt 1
12 GB5787M8x16 Screw-M8x16 4
13 MC41212 Belt Cover 1
14 GB97-8.4X24X2 Washer-8.4X24X2 14
15 GB93-8X2 Elasticity Washer 11
16 GB5787M8X20 Screw-M8X20 9
17 MC41216 Engine fixed seat 1
18 GB6183M8 Nut-M8 14
19 A38x30 Screw for drive wheel 1
20 GB96-10.5X30X2 Washer 1
21 MC41102 Drive wheel 1
22 GB1096-4.75x5x30 Flat Key4.75X5X30 1
23 MC41203 Left handle assembly 1
24 GB5787M8X40 Screw 4
25 DU173cc Engine assembly 1
26 MC41501 Limit spring 1
27 MC41201 Clutch Handle 1
28 MC41001 Handle sheath 2
29 MC41204 Right Handle assembly 1
30 MC1256016 Right Cover for Throttle control 1
31 MC1256017A Switch handle 1
32 MC1256018 Left Cover for Throttle control 1
33 GB5787M6x50 Screw M6X50 1
34 MC41602 Throttle control cable 1
35 MC41604 Drive cable 1
36 GB96-8.4x28x3 Washer 8.4x28x3 1
37 MC41002 Handle fixed seat 1
38 GB6183 Nut M6 5
39 MC1256015 Clip 2
40 GB5787M8x30 Screw M8X30 4
41 MC41202 Handle bracket 1
42 MC41205 Gear case support bracket 1
43 MC41504 R Pin 1
44 MC41211 Drag rod 1
45 MC41603 tension pulley assembly 1
46 MC41601 Gear case assembly 1
47 MC41502 Resetting Spring 1
48 GB5787M8X25 Screw M8*25 4




49 MC41003 Dust guard 2
50 MC41213 Fender 1
51 MC41220 Handle 1
52 MC41207 Right Rotary blade compl. 1
53 MC41503 R pin 2
54 MC41218 Pin 2
55 MC41206 Left Rotary blade compl. 1
56 MC41006 blockage 2




UsZr, pealifh RS JEFFir -Fig =

price list of spare parts for the LS LPGS) gascline cngine

F sl o T L
0, Code Part namc quUAaNTity
| |GBTLB674-B6-12 o i Ml 4 Bolt WG#12 15
2 IDTIPGSF 11300 B L Cover (OMP, Head 1
3 IDTIPBSF 11011 B fT il s W Gaskel, Cvlinder Head 1
4 |DTLGESF 13200 A AT | Rockor assy 2
3 |DJIPE5I—-13300-4 Bl e 2H Plate, Push Rod Guide L
AOIMTIGSE 13004 A ] R e Botainer, Tnlal Yalve Sprring e
7| BRI 15003-4 gl Lk it Spring Yelve 2
g |DJLIPESI—13010-4 PEST RE T R Scal, lnlot Valve 1
0 D)1 e =100 T =2 FHET Yalve Inlet 1
10 I PGaF 15002 A =07 Valve FExhanst 1
11 IDRTIPEST-13500-1 o IE Spatlk Pulg 1
12 |GHILG6T] B8 a0 A e A Boll $8=bi 1
15 DTIPGOF 11200 A AL Head COME, Oy linder: 1
14 D) LEsE Lo B L 2 R 4 rasketl, Cvlinder Head 1
15 D) 168 -1 1009-A i 2w 4 4 F1N, DOWLEL 2
L6 (D1rssle 13008 1 A ERAT Rod, ush 2
L7 ) T 1PE5E a0 B AT Liller Yalve o
18 IDTIMGSF 13100 B AR IR E Camshalt Aszemb ]y 1
16 1) T PEn = 108300—-A mEAAN Serapor Bing Sot |, Piaton 1
20 DIITESE 12001 T wE I’ ston 1
21 |DIIPSSF 12002 B Y0 FE Pin, PisLon 1
22 |DT1P&SF-12003-4 i EEIAE Clip, Pislon 2
23 |DJ1PESLI—100-1 FEF Rod Asscembly., Connceting 1
dA D 1PES -1 110018 M Eh+E 7 Lrankcase 1
25 | IPESI-11044-4 | [ B (il Scal 1
26 |DJIPESI- 1102 1-4 |7 5§12 cover, Broather Valve 1
27 lpiresi: 11051 A TR |15 ) B Spring, Breather Valve _
28 DTIRGHFE 11023 A <= E i b Filler, Breallier 1
25 IDTITPGHF 11020 B (Mot 'ss 3ol 130 Gaskot, Broathor Chambor 1
S0 ) IPesl—LI01S—13 Im| 5 5 <& Cap, Brosathicr Cliabier 1
21 |J16sl 1101y B Tt A 1] 5 e Stay, 011 Tank 1
3z [DITPEOF 14304 A S R e A vibrallon isolalion pad 2
2 |IJIPGLE 14306 B 055 e A Tucel tank cap coup 1
3 (DI LPGLI=14300-DB-055 P F = I'vel Tank Assemblvy 1
v (D) LPESE-11305-4 M A & bushing, el Lank 1
S0 IDT1rMeaF 14024 A wl) T B Washer, Fuel Tank 1
S8 G TTBLT=1E—0 T b 4E ey |t WML 1
S8 DIITEsE 14026 A e filter 1
S5 DTIPGHF 14008 ¢ e FE Clip, Muel tube 2
40 DT PESF—14007-T) P S BT Tube, e I
41 | LP6ESI— 1500 1-4 FEFT Shatt, Govocrnor Avm 1
A9 IDJ1ART=15001—3 FEF|FRIT washor, governor arm shafr 1
43 () L1ESE 15008 A FEAFFHES Seal, governor arm shal'l 1
11 |DILI68I—15003-4 R K Piu, Lock 1
13 [ 1EE 150040 1) U R GOVeTnoT ATm [
16 INTIGEF 15005 A I HEhE Falll, governor e 1
47 |GE6LTT N 6 A iflE S Sl WA £
47 | ] | PESE— L5006 L AT Rod, Governor 1
19 IDTITEGF 15008 e b e wpring, ThroLel Reluwrn 1
Sy DT1PGEST—-15007—C THFED W Spring, Govoelruor 1
51 |DFGLOOH 11033 A e e il Clip, wire harncss 1
52 |0 LPSSI-1500-1 U R il e Shroud assy, upper 1
a3 IDTIPGaF 11013 B RS Tube, Breather 1
a7 |GR2TE 8D 6205 g Fall hentine 1
50 |1 ) PESI— 12 100-MI2 imgakEEN Crankshatt Azsamblv [
i DTIPGAEF 11003 B ¥ e 35 FPacking, casecover 1
a7 IDTITGHE 120050 B L3y T Washor, crankshall 1
58 | PESI—15100-A FLOLY CERR G 1fF [Covernor Assembly _
S0 |DJLIPESI-LL018-A IS Pipe, 0il Defeonse 1
B 1) TERI =1 100 T 30$E -5 T Dowe | pin, casecover 1
Gl D) LE8—L 10021 N HFS = 4 Dowel pin, cascooyol 1
g2 (D) LPGSE LLO0)L G HENSE & Cover Assemblv, Crankcase 1
G |D)1ME0E 11014 B inEAIFAIESE Uil Seal 1
G4 |GETIB6TA BG 30 AT A Faol1 WA= 10
G5 |DJLIGEE L1005 A Tl s 44 Washer, Drain lug 1
G |D)16E8I—11004-4 T il 7 Bolt, Drain Plug MIOX L, 2515 1
a7 [T PEST 116034 Al 5 FxLension, Oi1 Filler- 1
63 |RIIPGAF 11007 A 053 =L L |4 Goaupo COMP., 001 Tover 1
S ) L PesSl =1 10124 F iz Shroud 1
GO T PR =THT00-1Y J R e = ol lar, lpnitian A
Y1 O DJIrasl 18100 I s = & isnition cail assy 1
72 |DIIPESE 18104 D Mk SR IR Boll Siud, ignition coil 1
73 | ires Grig A BRI Bolt. Stndd, Becail Starter 2
WA I T PSS E G200 LR Flywhael Azzemb |y 1
7o [ TEEE 16002 A H |5 Fan, rocoil starlor I
T |DTIPGSHE 16000 4 =akil Fulloy, Starter 1
T7_ D] 1IBRI— 162054 K AEdE st 414 1
78 [pgires 6121 1 aBE=E o, Tan I
T RTIPGHE 16150 B 0H2 =R R Startor Comp, Recoil 1
S0 [DJIPESI-1611 1A Jie A rope 1
81 IDNPAAF 16114 B H53 DA Grip Starter 1
£2 |DIIPBOF 16120 F 053 wpaly b Cover, Fan 1
3 |GETEDZ N &6 Sl i R ul HA G
21 (D LPesl - 110011 af T o S e Boli, Siuwd 1
8o IDTIRGHF 14005 B - e | R Facking, Tntake 1
84 DT PBIT—13004-A b H e To=ulator, carlurelor I
87 |DJLPESI— 140031 i e T T A Caskot, Carbulrottor 1
HH T PES =19 100-4 Ak il sB A Carburctor Assomb |y 1
85 DNITasr 14106 A PR float 1
a9f IDTITEHFE 141059 A SR E] el injection necell e 1
91 |DIIPGSE 14112 B FEAL nain metering jet 1
92 IDTIPESF 14027 A T T Spacer, carbirel o 1
o ) GSE 14200 D TR 2R Air Uleaner Assenh |y [
o4 D) L1MEaE 14205 D i bottlom cover, all cleancl 1
05 D) 1PESI- 1121813 mE Rl AR IRLR Iilter element 1
9 | PraalE 1201 B FEE gL cover, air ol eaner I
97 |1 1 P65 140061 HFREE Packing, Lxhaust 1
O8 |1 1PES1I—L4400-C Gl - Bk A= o 5 Muttlor COMP 1
O InJIraar 14018 T Rk vl Shield, out muffler 1
100 |92110 B6 12 AT T4 Roll MB=8 2
101 |DJ1PESF-153011-0 A BETTE Swilrh Asscwbly 1
L2 D) P65 — 18404 i b 24 flapcout wire 1
102 T1M6LF 18401 B w2 kik MMameonl wire 1
104 |11 1 PESI=330 16— o7 42t dustpriol sheet 1
Loz [ JTEGAI=11018-C I T = duzstproot shect 1

A KE

A

WAe |EHEE |44

£RH

DJ1PG5F

24

%HA 54

£HH

hEmEL | EE

et

2011-10-29

A

BXEH

(L)

ok

¥ K £ K

ERAILH A
RAHERRAT

PDF created with pdfFactory Pro trial version www.pdffactory.com


http://www.pdffactory.com

spare parts for the HS 1P65F gasoline engine

NO. Code guantity
1 |GBT16674-B6-12 Bolt M6*12 15
2 |DJ1P65F-11300-B Cover COMP, Head
3 |DJ1P65F-11011-B Gasket, Cylinder Head
4 [DJ168F-13200-A Rocker assy
5 [DJ1P65F-13300-A Plate,Push Rod Guide
6 [DJ168F-13004-A Retainer,Inlet Valve Spring
7 |DJ168F-13003-A Spring,Valve
8 [DJ1P65F-13010-A Seal,Inlet Valve
9 [DJ1P65F-13001-A Valve Inlet
10 [DJ1P65F-13002-A Valve Exhaust
11 |DJ1P65F-18500-B Spark Pulg
12 |GBT16674-B8-50 Bolt M8*50

=
w

DJ1P65F-11200-A

Head COMP, Cylinder

14 |DJ1P65F-11010-B Gasket,Cylinder Head
15 |DJ168F-11009-A PIN, DOWEL

16 |DJ1P65F-13008-B Rod,Push

17 |DJ1P65F-13009-B Lifter,Valve

18 [DJ1P65F-13100-B Camshaft Assembly

=
©

DJ1P65F-12300-A

Scraper Ring Set ,Piston

20 |DJ1P65F-12001-B Piston

21 |DJ1P65F-12002-B Pin, Piston

22 |DJ1P65F-12003-A Clip, Piston

23 |DJ1P65F-12200-B Rod Assembly., Connecting
24 |DJ1P65F-11100-B Crankcase

25 |DJ1P65F-11044-A Oil Seal

N
(o))

DJ1P65F-11021-A

cover,Breather Valve

N
~

DJ1P65F-11054-A

Spring,Breather Valve

N
(o]

DJ1P65F-11023-A

Filter,Breather

N
[(e]

DJ1P65F-11020-B

Gasket,Breather Chamber

w
o

DJ1P65F-11019-B

Cap,Breather Chamber

w
=

DJ1P65F-14017-B

Stay,Oil Tank

w
N

DJ1P65F-14304-A

vibration isolation pad

w
w

DJ1P65F-14306-B-055

fuel tank cap comp

w
s

DJ1P65F-14300-B-055

Fuel Tank Assembly

35 [DJ1P65F-14305-A bushing, fuel tank

36 |DJ1P65F-14024-A Washer, Fuel Tank

37 |GBT16674-B8-45 Bolt M8*45

38 |DJ1P65F-14026-A filter

39 |DJ1P65F-14008-C Clip,fuel tube

40 |DJ1P65F-14007-D Tube,Fuel

41 |DJ1P65F-15001-A Shaft,Governor Arm

42 |DJ168F-15002-A washer,governor arm shaft
43 |DJ1P65F-15009-A Seal,governor arm shaft
44 [DJ168F-15003-A Pin,Lock

45 |DJ1P65F-15004-D Governor arm

N
o

DJ168F-15005-A

Bolt,governor Arm

N
~

GB6177-N-6

Nut M6

N
(o]

DJ1P65F-15006-C

Rod,Governor

N
[{e]

DJ1P65F-15008-C

Spring, Throttl Return

on)
o

DJ1P65F-15007-C

Spring,Governor

(631
[EN

DF6500H-11033-A

Clip,wire harness

n
N

DJ1P65F-15200-E

Shroud assy,upper

N R N G I I I I I S SN DS IS PN PN PN JEN JEN §CN FEN FEN FEN TSNS TN TN TN TN SN I O P P P P O O O P P IV PR PN PN TR 1O O TN [ O PN




53 |DJ1P65F-11013-B Tube,Breather 1
54 |GB276-89-6205 Ball bearing 1
55 |DJ1P65F-12100-MB Crankshaft Assembly 1
56 |DJ1P65F-11003-B Packing,casecover 1
57 |DJ1P65F-12005-B Washer,crankshaft 1
58 |DJ1P65F-15100-A Governor Assembly 1
59 |DJ1P65F-11018-A Pipe, Oil Defense 1
60 |DJ168F-11002-C Dowel pin,casecover 1
61 |DJ168F-11002-B Dowel pin,casecover 1
62 [DJ1P65F-11001-G Cover Assembly, Crankcase 1
63 |DJ1P65F-11014-B Oil Seal 1
64 |GBT16674-B6-30 Bolt M6*30 10

65

DJ168F-11005-A

Washer,Drain Plug

66

DJ168F-11004-A

Bolt, Drain Plug M10x1.25x15

67

DJ1P65F-11603-A

Extension, Oil Filler

68

DJ1P65F-11007-A-053

Gauge COMP., Oil Lever

69

DJ1P65F-11012-A

Shroud

70

DJ1P65F-18103-B

Collar,Ignition

71 |DJ1P65F-18100-E ignition coil assy

72 |DJ1P65F-18104-D Bolt Stud,ignition coil
73 |DJ1P65F-16119-A Bolt Stud,Recoil Starter
74 |DJ1P65F-16200-C Flywheel Assembly
75 |DJ168F-16002-A Fan,recoil starter

76 [DJ1P65F-16000-A Pulley,Starter

77 |DJ168F-16205-A Nut M14

78 |DJ1P65F-16121-B Hood,Fan

79 |DJ1P65F-16130-B-053 |[Starter Comp,Recoil
80 |DJ1P65F-16111-A rope

81 |DJ1P65F-16110-B-053 [Grip Starter

82 |DJ1P65F-16120-E-053 |Cover,Fan

83 |GBT802-N-6 Nut M6

84 |DJ1P65F-14001-B Bolt, Stud

85

DJ1P65F-14003-B

Packing,Intake

86

DJ1P65F-14004-A

Insulator,carburetor

87

DJ1P65F-14005-B

Gasket,Carbulrettor

88

DJ1P65F-14100-A

Carburetor Assembly

89 |DJ1P65F-14106-A float

90 |DJ1P65F-14109-A fuel injection needle
91 |DJ1P65F-14112-B main metering jet

92 |DJ1P65F-14027-A Spacer,carburetor

93 |DJ1P65F-14200-D Air Cleaner Assembly
94 |DJ1P65F-14203-D bottom cover,air cleaner
95 |DJ1P65F-14213-B Filter element

96 |DJ1P65F-14204-B cover,air cleaner

97 |DJ1P65F-14006-B Packing,Exhaust

98 |DJ1P65F-14400-C Muffler COMP

99 |DJ1P65F-14018-B Shield,out muffler

100

92140-B6-12

Bolt M6*8

101

DJ1P65F-15011-B

Switch Assembly

102

DJ1P65F-18401-A

flameout wire

103

DJ1P65F-18401-B

flameout wire

104

DJ1P65F-33016-C

dustproof sheet

105

DJ1P65F-14018-C

dustproof sheet

[ N N O N N T N N T N T Y T T I e e T T T F N F V) T e [ e N R R R RN R RN R R R




	LE41140-40Wspare.pdf
	List1

	DJ1P65Fspare.pdf
	Sheet2


